Hearing Date: January 24, 2014
JAMANDATES\2010\TC\10-TC-09 Upper Santa Clara River Chloride Requirements\TC\TOC.docx

ITEMG

TEST CLAIM
FINAL STAFF ANALYSIS

AND

PROPOSED STATEMENT OF DECISION

Los Angeles Regional Water Quality Control Board
Resolution No. R4~2008-012, adopted December 11, 2008,
approved by United States Environmental Protection Agency

April 6, 2010
Upper Santa Clara River Chloride Requirements
10-TC-09
Santa Clarita Valley Sanitation District of Los Angeles County, Claimant
TABLE OF CONTENTS

Exhibit A

Test Claim, March 30, 2011 ..ot b e b sbe et s e nae e 3
Exhibit B

Los Angeles Regional Water Quality Control Board Comments, dated July 29, 2011.............. 666
Exhibit C
[...]
The Clean Water Act also generally requires compliance with more stringent limitations,
including those adopted to meet water quality standards, treatment standards, or schedules of
compliance established pursuant to state statutes or regulations. (33 U.S.C. §1311(b)(1)(C).)

The Act encourages states to play the primary role in regulating water quality. (See, e.g.,
33 U.S.C. §§1313, 1342(b).) If a state meets the minimum Clean Water Act program
requirements, the United States Environmental Protection Agency (“US EPA”) will formally
delegate authority to that state to accomplish the goals of the Act. (See 33 U.S.C. §1342(b); 40
C.F.R. §123.25.) In California, the State Water Resources Control Board (“State Water Board”)
and the nine regional water quality control boards, including the Los Angeles Regional Water
Board, are authorized to implement the requirements of the Act. (See Cal. Water Code §§13370
— 13389; see also Memorandum of Agreement Between the US EPA and the State Water
Sources Control Board (“MOA”) (Sept. 28, 1989), attached as Exh. 2.)

Although the Clean Water Act ensures that more-stringent state limitations may be used
to regulate matters within the purview of the Act, water quality standards, treatment standards,
limitations, or schedules of compliance enacted by the states are discretionary decisions adopted
under the states’ laws, regulations, or administrative policies. (See 40 C.F.R. §§130.0(a) and
(b).) These more-stringent state requirements, while not mandated by the Act, become a part of
regulation performed under the auspices of the Act so that dischargers cannot evade state
requirements when pursuing federal authorization to discharge. (See, e.g., 40 C.F.R. §123.25.)

Section 1313 of the Act requires states to adopt water quality standards for the beneficial
uses of waters of the United States and the water quality criteria for specific uses of those waters
(e.g., 5 milligrams per liter (“mg/L”) of copper might be the water quality criteria to protect
specified aquatic beneficial uses). (See 33 U.S.C. §1313(c).) States must also establish a process
for continuing review and revision of the standards. (/d.; see also 40 C.F.R. §130.5.) Also,
Section 303(d) of the Act requires states to continually identify those waters of the United States
within their boundaries that do not meet water quality standards (the “303(d) List”), rank them in
order of priority for enforcement, and prepare TMDLs for those waters that will ensure re-
attainment of the standard through action by regulated dischargers. (See 33 U.S.C. §1313(d); 40
C.F.R. §130.7.) TMDLs contain estimates of and assign permissible loads for point and non-
point source discharges, called “wasteload allocations” (“WLAs”), necessary to meet and
maintain the applicable water quality standard. (Id.) While the Clean Water Act mandates these
planning activities, it leaves to the states their evaluation and specific determination of regulatory
requirements based, in part, upon site-specific factors. (See, e.g., 40 C.F.R. §§131.4 and 131.6.)

4827-7914-5737.1
Test Claim Submitted by the Santa Clarita Valley

Sanitation District of Los Angeles County

7 Page 2 of 660



Received

March 30, 2011
Commission on
State Mandates

When states adopt water quality standards that will be used to implement the Act, adopt a
303(d) List, or subsequent TMDLs under the Act, they provide the US EPA with documentation
regarding these standards for the US EPA to review and approve or disapprove based upon
whether the standards satisfy the Act’s minimum requirements. (See 33 U.S.C. §§1313(c),
- 1313(d)(2); 40 C.F.R. §§131.21.) Ifthe US EPA disapproves a state-generated standard because
it does not meet the Act’s requirements, any replacement standard promulgated by the US EPA
is subject to the same policies, procedures, analyses, and public participation requirements
established for the states. (40 C.F.R. §131.22(c).) Thus, a state’s program for water quality
regulation always remains tantamount to, if not superior, to the Act.

2. Water Quality Regulation under the Clean Water Act and California’s
Porter-Cologne Water Quality Control Act.

In California, the Porter-Cologne Water Quality Control Act (“Porter-Cologne Act”),
codified at California Water Code (“Water Code”) sections 13000, ef seq., establishes a
comprehensive statewide program for water quality control and the regulation of discharges to
waters of the state. Chapter 5.5 of the Water Code provides California’s statutory framework for
implementing the Clean Water Act and the National Pollutant Discharge Elimination System
(“NPDES”) permit program. Water Code section 13372 requires “consistency” between the
Water Code’s prescribed water quality program and the Clean Water Act’s minimum mandates,
resulting in a coordinated system that satisfies the Act’s minimum requirements while including
more-stringent state requirements.

Like the Clean Water Act, the Porter-Cologne Act requires the adoption of water quality
standards along with a program to achieve and maintain those standards. (See Water Code
§§13240 - 13242.) These standards and the means by which they are to be implemented are set
forth in water quality control plans (“basin plans”) for each of the nine regions in California.
(Id.) The Regional Water Board is authorized to implement both the Clean Water Act and the
Porter-Cologne Act in its region. The State Water Board is responsible for setting statewide
policy and reviewing actions taken by the nine regional boards. (See Water Code §§ 13140-
13197.5, 13220-13228.15, and 13320-13321.)

Section 1342 of the Porter-Cologne Act establishes the NPDES program. NPDES
permits are issued to regulate point sources that discharge pollutants into waters of the United
States. (33 U.S.C. §§1311(a), 1342, and 1362(12).) Discharge limitations derived from water
quality standards and WLAs derived from TMDLs are implemented in NPDES permits. In
California, NPDES permits are issued by the State Water Board and the Regional Water Board
as-part of the Clean Water Act program. (See Water Code §13377.) States maintain flexibility
under the Clean Water Act as to the specific terms included in an NPDES permit, particularly in
determining the necessity for and the type of discharge restriction that may be necessary. If the
boards determine that a numerical discharge limitation is appropriate, they will determine the
proper level for restriction. (See, e.g., 40 C.F.R. §122.44.)

(e

/17

4827-7914-5737.1
Test Claim Submitted by the Santa Clarita Valley

Sanitation District of Los Angeles County

8 Page 3 of 660



Received

March 30, 2011
Commission on
State Mandates

State permits that authorize discharges to waters of the state are issued as “Waste
Discharge Requirements” (“WDRs”). (Water Code § 13263.) WDRs may be issued
concurrently with NPDES permits if a discharge is to waters of both California and the United
States. (Water Code §§13263 and 13377.) WDR requirements are derived from the regional
basin plans and any applicable state-wide water quality plans adopted by the State Water Board.
If an NPDES permit is also applicable, that permit will impose the federally-mandated minimum
requirements upon dischargers to satisfy the Clean Water Act and any applicable TMDL-based
requirements.

B. Los Angeles Regional Water Board’s TMDL Requirements and the
District’s Mandate Test Claim.

1. The District Operates Significant Wastewater Infrastructure.

The District provides sewerage services to the Santa Clarita Valley, which is located in
the northwest portion of Los Angeles County. The District’s service area includes the City of
Santa Clarita and a portion of unincorporated Los Angeles County and serves approximately
250,000 residents (with roughly 70,000 homes and commercial establishments). The District’s
sewer system consists of an interconnected network of more than thirty miles of trunk sewers,
one pumping plant, and two interconnected water reclamation plants, the Saugus and the
Valencia Water Reclamation Plants (“WRPs™).

The Saugus and Valencia WRPs are tertiary treatment plants that provide comminution,
grit removal, primary sedimentation, flow equalization, conventional activated sludge biological
treatment operating in nitrification denitrification (“NDN”) mode, secondary sedimentation, inert
media filtration, chlorination, and dechlorination. Both plants discharge effluent into the Santa
Clara River. The Saugus WRP has a design capacity of 6.5 million gallons per day (“mgd”), and
the Valencia WRP has a design capacity of 21.6 mgd. While the Saugus and Valencia WRPs
produce water that generally meets California's primary Drinking Water Standards for chemical
constituents, conventional tertiary treatment is not designed to remove chloride during the
treatment process.

2. The Regional Water Board’s Setting of Chloride Objectives Was
Discretionary Regulatory Activity.

In 1975, the Regional Water Board established water quality objectives for chloride, a
component of salinity, in most of the region’s bodies of water, including the Santa Clara River.
The 1975 Basin Plan adopted a water quality objective for chloride (based on flow-weighted
annual average values) of 90 and 80 mg/L for Reaches 7 and 8 of the Santa Clara River,
respectively. These objectives were intended to protect what the Board assumed were
background water quality conditions along with the beneficial uses identified in the 1975 Basin
Plan, including off-stream agricultural irrigation. (Exh. 1 at p. 2, 5.) The water quality
objectives were modified to 100 mg/L as a flow-weighted annual average in the 1978 Basin

4827-7914-5737.1
Test Claim Submitted by the Santa Clarita Valley

Sanitation District of Los Angeles County

9 Page 4 of 660



Received

March 30, 2011
Commission on
State Mandates

Plan.! (See Memorandum re: 1975 Chloride Objective and 1978 and 1994 Revisions to Chloride
Objectives for Reaches 5 and 6 (Oct. 7, 2007) at p. 3, attached as Exh. 3.) The upper reaches of
the Santa Clara River include newly named Reaches S and 6 (formerly Reaches 7 and 8), which
are located upstream of the Blue Cut gauging station, which is west of the Los Angeles —
Ventura County line between the cities of Fillmore and Santa Clarita.

At the same time the Regional Board adopted the water quality objective for Reaches 5
and 6, the Board also adopted chloride objectives for remaining reaches of the Santa Clara River
and other waters in the region. These objectives varied substantially, ranging from 50 to 150
mg/L. (See generally, 1975 Basin Plan, Water Quality Objectives for Inland Surface Waters,
Santa Clara River Basin.) The Board’s designation of these varied obj ectlves reflects its
discretion over specific water quality objectives for the Santa Clara River.” Following the US
EPA’s approval of the objectives, the objectives became effective to implement the Clean Water
Act and the NPDES Permit program.

From 1979 through 1989, neither of the WRPs” NPDES permits included discharge
limitations for chloride. Between 1990 and 2000, an intricate set of regulatory approvals
modified the chloride objective to account for drought, variances, and other factors.® (See, e.g.,

! A footnote in the Basin Plan identified that this objective was based on a flow weighted
annual average. When the Basin Plan was amended in 1994, the footnote was deleted from the
adopted version of the Basin Plan without an explanation of the modification. Since that time,
the Regional Water Board had interpreted the 100 mg/L chloride water quallty objective as an
“instantaneous maximum” (not to be exceeded).

2 Since that time, chloride concentrations set to protect industrial processing beneficial
uses range from 20 to 1,000 mg/L, while protection standards for agricultural uses range from
100 to 355 mg/L. (See Water Quality Control Plan, Los Angeles Region, Basin Plan for the
Coastal Watersheds of Los Angeles and Ventura Counties (“1994 Basin Plan”) at p. 3-12,

. attached as Exh. 4.) Objectives in the 1994 Basin Plan for chloride in groundwater used
specifically for agricultural irrigation range from 15 to 500 mg/L throughout the region, with the
objectives for the Eastern Santa Clara and Ventura Central Basins ranging from 30-200 mg/L.
(Id. at pp. 3-20 to 3-21.)

3 For instance, from 1990 — 1997, permit limits for wastewater treatment facilities
throughout the Los Angeles region were set as water supply plus 85 mg/L, or 250 mg/L,
whichever was less, under the policy that was adopted in 1990, and extended in 1993 and 1995
(Regional Water Board Resolution No. 90-04: Effects of Drought-Induced Water Supply
Changes and Water Conservation Measures on Compliance with Waste Discharge Requirements
within the Los Angeles Region (Mar. 26, 1990) (“Drought Policy”), attached to this Test Claim as
Exh. 5.)

In 1997, the Regional Water Board extended the Drought Policy for the Santa Clara
River, but set the interim limits at 190 mg/L to reflect the same intent. During the drought of the
early 1990s, chloride levels in the water supply reached a maximum of 105 mg/L, so this was
considered the maximum level likely to recur. The chloride loading contributed from sources
other than potable water supply has dropped from over 100 mg/L in the Santa Clarita Valley to

(footnote continued)
4827-7914-5737.1

Test Claim Submitted by the Santa Clarita Valley
Sanitation District of Los Angeles County

10 Page 5 of 660



Received

March 30, 2011
Commission on
State Mandates

Exh. 5 [the Drought Policy, renewed and revised in 1993 and 1995 to reflect changed conditions
due to water supply chloride levels]; see also, Regional Water Board Resolution 97-02:
Amendment to Water Quality Control Plan to Incorporate a Policy for Addressing Levels of
Chloride in Discharges of Wastewater (Jan. 27, 1997), attached as Exh. 6 to this Test Claim.) In
1998, Reaches 5 and 6 of the USCR appeared for the first time on the State’s 303(d) List of
impaired water bodies for chloride because the waters did net meet the Regional Water Board’s
100 mg/L water quality objective.

The chloride levels contained in the waters discharged from the two WRPs also reflect
the substantial amount of chlorides contained in the potable water received by the WRPs.
Chloride levels in the potable water supply are connected to the state’s cyclical drought
conditions. Except for the period from 1997-2003, when now-banned residential self-
regenerating water softeners contributed increasing levels of chloride to the sewerage system,
trends for chloride levels in reclaimed water have closely tracked the trend for chloride levels in
the potable water supply. Approximately 50-60% of the Santa Clarita Valley’s water supply
comes from the State Water Project. During droughts, the components of the water furnished
through the State Water Project reflect elevated chloride levels present in the San Francisco Bay
Delta.

In early 2000, the Regional Water Board proposed a Basin Plan amendment that would
change the objective for chlorides from 100 mg/L instantaneous maximum to 143 mg/L based on
a 12-month rolling average with 180 mg/L as a maximum not-to-exceed level. (See Regional
Water Board: Notice of Public Hearing for a proposed amendment to the California Regional
Water Quality Control Plan for the Los Angeles Region, for Water Quality Objective (Chloride)
Changes at Santa Paula and Santa Clarita Reaches of the Santa Clara River (“Notice”) at p. 1
(Jun. 26, 2000), attached as Exh. 7.) The Regional Water Board’s Staff Report stated that new
evidence demonstrated “that avocados were never grown in the Santa Clarita reaches [of the
Santa Clara River], and do not represent an ‘existing’ (as defined in the Basin Plan) beneficial
use in that reach.” (See RWQCB Staff Report Addendum: Basin Plan Amendment to Modify the
Chloride Objective for Reaches at Santa Clarita and at Santa Paula in the Santa Clara River
(Jun. 6, 2000) at p. 6, attached as Exh. 8 ; see also Regional Water Board Public Hearing